
 

 
 
 
 
 

 

 
 

    Study to Identify BATEA for 
the Management and 
Control of Effluent Quality 
from Mines        

    MEND Report 3.50.1 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 

This work was done on behalf of the Mine Environment Neutral Drainage 
(MEND) Program and sponsored by: 

The Mining Association of Canada (MAC) and MEND 
 
 

 
September 2014 

 



 
MEND Report 3.50.1              Study to Identify BATEA for the Management and Control of Effluent Quality from Mines
 

 

September 2014 Page i

 
© Hatch 2014 All rights reserved, including all rights relating to the use of this document or its contents. 

 

 

 
Study to Identify BATEA for the Management and Control of Effluent 
[...]
well as careful control of residuals storage conditions to prevent long term instability and the 

potential generation of acid through sulfide oxidation and metals remobilization.  

Many precious metal operations use cyanide in ore processing. Cyanide which reports to 

tailings is oxidized to cyanate via cyanide destruction processes or passive natural 

degradation, and cyanate hydrolyzes to ammonia. Thus, the origins of ammonia in precious 

metal effluent are both explosives used in mining operations and cyanide used in ore 

processing. Well established and executed explosives best management plans can minimize 

some of the amount of ammonia that reports to effluent. Moreover, conditions that are 

conducive to natural degradation of ammonia in pond(s) could be promoted to achieve further 

ammonia removal within the subsector model effluent management and treatment system 

(e.g., elevating pH, aerating, maximizing surface area to depth ratio). Active aerobic biological 

oxidation (via MBBR) was selected as BATEA to achieve additional removal of total ammonia 

from the model flow sheet.  

When compared to the model flow sheet, active aerobic biological oxidation (via MBBR) 

resulted in the following: 

 Active aerobic biological oxidation (via MBBR) has been shown to reduce total ammonia 

concentrations to <2 mg-N/L. Given that the concentration of total ammonia achieved by 

the model effluent treatment system in the precious metal subsector is 12 mg-N/L  

(Table 6-40), this represents an 83% reduction in total ammonia concentrations. For 

operations that are achieving effluent concentrations closer to the average total ammonia 

concentration of the sector, the addition of this BATEA technology would not be 

warranted. 

 Upgrade capital cost investment of 33 to 530% of the model flow sheet capital cost and 

an operating cost increase of roughly 19 to 178%. This represents a major capital cost 

investment and a moderate to major operating cost expenditure for the model operation. 

However, it is recognized that operating costs could increase substantially if heat 

exchange was required to be implemented for year-round operating purposes. 

1 

1 

1 



 
MEND Report 3.50.1              Study to Identify BATEA for the Management and Control of Effluent Quality from Mines

 
 

September 2014   Page 11
 

 The capital cost for this BATEA exceeds the reported range of previous capital 

investments for upgrades and retrofits to precious metal effluent management and 

treatment systems (<CAD$5,000,000). However, the precious metal subsector seems to 

be developing more interest in the technology, with one operation in Quebec converting 

its RBC active aerobic biological oxidation process to MBBR, one operation in 

Saskatchewan implementing MBBR by the end of 2013, and one operation in Ontario 

piloting MBBR during winter 2013/2014. 

1.2.3 Metals Subsector: Iron Ore 

The review of the Canadian iron ore subsector included all 6 operating iron ore operations, 

one of which submitted a completed questionnaire and four of which completed the mini-

survey distributed during the Revision 1 phase of work. Information for these operations and 

the operation that did not submit any information was also collected from independent 

research efforts and from in-house information. 

The model effluent treatment system is illustrated in Figure 6-34. In this model, effluent is 

treated for solids removal via pond-based settling. The use of flocculant to aid in the settling 

of solids is employed. This system closely resembles reviewed effluent treatment systems, 

but is not identical to any one treatment system. 

An analysis of the complete data set of final discharge effluent quality for the iron ore 

subsector was undertaken to identify the effluent qualities produced by effluent treatment 

systems that are similar or equivalent to the model effluent treatment system. This analysis is 

presented in Section 6.4.5.4 and utilizes Schedule 4 and Schedule 5 final discharge effluent 

quality reported to Environment Canada in 2008 – 2010, and 2009 – 2012, respectively and 

additional effluent data gathered through independent research on iron ore operations in 

Newfoundland and Labrador.  

Based on this analysis, Table 6-57 summarizes the effluent quality (maximum, minimum, 

average and 95th percentile concentrations) estimated to be achieved by the model effluent 

treatment system based on this analysis. Where parameters are not targeted by the model 

effluent treatment system, the 95th percentile was utilized to represent the concentration of 

that parameter from the model effluent treatment system. 

The range, average and median values for flow rates from several information sources 

reporting treatment system flow rate and discharge volumes at iron ore operations are 

presented in Table 6-46. 7,000 m3/h was chosen as the design capacity for the iron ore 

subsector model effluent treatment system and was used for capital cost estimating for 

system augmentation. For operating cost estimating for system augmentation, the nominal 

flow rate for the iron ore subsector model effluent treatment system of 3,900 m3/h was 

utilized.  

For the iron ore subsector, BATEA has been defined as: 

 Model flow sheet for solids (TSS), metals (aluminum, arsenic, copper, iron, lead, nickel, 

radium-226, selenium, and zinc) and total ammonia removal. 

1 

1 

1 



 
MEND Report 3.50.1              Study to Identify BATEA for the Management and Control of Effluent Quality from Mines

 
 

September 2014   Page 12
 

1.2.4 Metals Subsector: Uranium 
The review of the Canadian uranium subsector included a total of 12 operations, 7 of which 

submitted complete operations questionnaires as part of the data collection portion of the 

study. Information for the other 5 operations was collected from independent research efforts 

and from in-house information. As the information provided via the original questionnaire was 

complete and detailed, no additional information was collected from these sites, except where 

necessary to clarify original submissions. 

The model effluent treatment system is illustrated in Figure 6-48. In this model, effluent is 

treated by 2 stages of treatment, to target parameters that are removed at significantly 

different pHs; one high pH stage for precipitation of metals which precipitate in basic 

conditions (i.e., nickel) and one low pH stage for metals and other parameters that precipitate 

or co-precipitate in acidic conditions (i.e., molybdenum, selenium, radium co-precipitation with 

barium sulfate). Between the chemical reaction stages, there is a clarification step to separate 

precipitates from the treated water followed by filtration for additional suspended solids 

removal. Ponds are employed for pre-treatment equalization and for post-treatment 

monitoring and/or settling. This system closely resembles two of the existing effluent 

treatment systems reviewed, however is not identical to any one operation’s effluent 

treatment system. 

An analysis of the complete data set of final discharge effluent quality for the uranium 

subsector was undertaken to identify the effluent qualities produced by effluent treatment 

systems that are similar or equivalent to the model effluent treatment system. This analysis is 

presented in Section 6.4.5.4 and utilizes Schedule 4 and Schedule 5 final discharge effluent 

quality reported to Environment Canada in 2008 – 2010, and 2009 – 2012, respectively.  

Based on this analysis, Table 6-77 summarizes the effluent quality (maximum, minimum, 

average and 95th percentile concentrations) estimated to be achieved by the model effluent 

treatment system based on this analysis. Where parameters are not targeted by the model 

effluent treatment system, the 95th percentile was utilized to represent the concentration of 

that parameter from the model effluent treatment system. 

The range, average and median values for flow rates from several information sources 

reporting treatment system flow rate and discharge volumes at uranium operations are 

presented in Table 6-65. 500 m3/h was chosen as the design capacity for the uranium 

subsector model effluent treatment system and was used for capital cost estimating for 

system augmentation. For operating cost estimating for system augmentation, the nominal 

flow rate for the uranium subsector model effluent treatment system of 350 m3/h was utilized.  

For the uranium subsector, BATEA has been defined as: 

 Active aerobic biological oxidation for total ammonia removal. 

 Model flow sheet for metals (including aluminum, arsenic, copper, iron, lead, nickel, 

radium-226, selenium, zinc) and solids (TSS) removal. 

When compared to the model flow sheet, active aerobic biological oxidation (via MBBR) 

resulted in the following: 

1 

1 



 
MEND Report 3.50.1              Study to Identify BATEA for the Management and Control of Effluent Quality from Mines

 
 

September 2014   Page 13
 

 Active aerobic biological oxidation (via MBBR) has been shown to reduce total ammonia 

concentrations to <2 mg-N/L. Given that the concentration of total ammonia achieved by 

the model effluent treatment system in the uranium subsector is 23 mg-N/L, this 

represents a 91% reduction in total ammonia concentrations. For operations that are 

achieving effluent concentrations closer to the average total ammonia concentration of 

the sector, the addition of this BATEA technology would not be warranted. 

 Upgrade capital cost investment of 55 to 274% of the model flow sheet capital cost and 

an operating cost increase of roughly 15 to 30%. This represents a major capital cost 

investment and a minor to moderate operating cost expenditure for the model operation. 

However, it is recognized that operating costs could increase substantially if heat 

exchange was required to be implemented for year-round operating purposes. 

 The capital cost for this BATEA exceeds the reported range of previous capital 

investments for upgrades and retrofits to uranium effluent management and treatment 

systems (CAD$1,000,000 to CAD$2,000,000).  

In Revision 0 of this report, sulfide precipitation with proprietary polymeric organosulfide 

polymers was recommended as BATEA for dissolved metals polishing. However, this 

recommendation was eliminated based on the Revision 1 analysis of concentrations achieved 

by the model effluent treatment system for the uranium subsector which showed that 

augmentation of the model effluent treatment system with sulfide precipitation with proprietary 

polymeric organosulfide polymers would only permit an order of magnitude reduction in 

treated effluent concentration for nickel and marginal reductions in treated effluent 

concentrations for arsenic, copper, iron, and zinc.  

1.2.5 Diamond Sector 
The review of the Canadian diamond sector included all 4 producing Canadian operations, as 

listed in Table 6-78, 3 of which submitted questionnaires as part of the data collection portion 

of the study, and 1 of which was researched independently. Jericho Diamond Mine in 

Nunavut was not evaluated in this study as it is assumed to be an abandoned operation and 

is in the care of the federal Contaminated Sites Program. As the information provided via the 

original questionnaire was complete and detailed, no additional information was collected 

from these sites, except where necessary to clarify original submissions. 

The model effluent treatment system is illustrated in Figure 6-59. In this model, effluent is 

equalized prior to treatment and bulk TSS is removed via pond-based settling. The 

equalization/settling pond(s) also allow time for passive natural degradation of ammonia and 

phosphorus. The effluent is coagulated (e.g., with ferric sulfate or aluminum sulfate). If 

required, to adjust effluent pH, hydroxide reagent (e.g., lime, sodium hydroxide) may be 

added on a contingency basis. Coagulated TSS and precipitates are then allowed to settle, 

aided by flocculant, in a clarifier. Clarifier overflow is then polished by media filtration before 

being pH adjusted with sulfuric acid to meet un-ionized ammonia/toxicity limits prior to 

discharge to the environment. Clarifier underflow is co-disposed with tailings.This system 

closely resembles several existing effluent treatment systems, but is not identical to any one 

treatment system. This system is consistent with the BAT and BACT findings of previous 

studies.  

1 

1 



 
MEND Report 3.50.1              Study to Identify BATEA for the Management and Control of Effluent Quality from Mines

 
 

September 2014   Page 14
 

An analysis of the complete data set of final discharge effluent quality for the diamond sector 

was undertaken to identify the effluent qualities produced by effluent treatment systems that 

are similar or equivalent to the model effluent treatment system. This analysis is presented in 

Section 6.5.5.4 and utilizes final discharge effluent quality for diamond operations provided to 

Environment Canada.  

Based on this analysis, Table 6-90 summarizes the effluent quality (maximum, minimum, 

average and 95th percentile concentrations) estimated to be achieved by the model effluent 

treatment system based on this analysis. Where parameters are not targeted by the model 

effluent treatment system, the 95th percentile was utilized to represent the concentration of 

that parameter from the model effluent treatment system. The range, average and median 

values for the typical effluent flow rates from diamond operations are presented in  

Table 6-85. 3,000 m3/h was chosen as the design capacity for the diamond sector model 

effluent treatment system and was used for capital cost estimating for system augmentation. 

For operating cost estimating for system augmentation, the nominal flow rate for the diamond 

sector model effluent treatment system of 2,000 m3/h was utilized.  

For the diamond sector, BATEA has been defined as: 

 Model flow sheet for chloride, bulk metals (including phosphorus), ammonia, and solids 

(TSS) removal. 

1.2.6 Coal Sector 
The review of the Canadian coal sector included a total of 16 operations, 13 of which 

submitted complete operations questionnaires as part of the data collection portion of the 

study. An additional 3 operations partially completed questionnaires. Stantec’s 2011 report 

“Study on Canadian Coal Mining Effluents” prepared for Environment Canada was used to fill 

in any missing information not provided in the questionnaires. 

The model effluent treatment system is illustrated in Figure 6-71. In this model, bulk TSS is 

removed via pond-based settling and polishing which may be assisted by the addition of 

flocculant. The settling and polishing pond(s) also allow time for passive natural degradation 

of ammonia. This system closely resembles several existing effluent treatment systems, but 

is not identical to any one existing system. 

Table 6-96 summarizes the final discharge effluent quality for coal operations, based on the 

analysis of a data set provided by the Coal Association of Canada (CAC). The Coal 

Association of Canada data set was used to generate the summary as it is more complete 

than the concentration data set than that reported by coal operations through the operations 

questionnaire. Sites were not identified in the CAC data set, therefore analysis to identify 

what final discharge effluent qualities are those achieved by operations utilizing effluent 

treatment systems similar or equivalent to the model effluent treatment system could not be 

undertaken. The 95th percentile values for the entire coal final discharge effluent quality data 

set were utilized to represent the concentration of each parameter from the model effluent 

treatment system. 

1 

1 



 
MEND Report 3.50.1              Study to Identify BATEA for the Management and Control of Effluent Quality from Mines